
  

USE OF CHLORINE, CHLORAMINE, OR CHLORINE DIOXIDE TO CONTROL 

BIOLOGICAL GROWTH IN POWER PLANT RECIRCULATING COOLING 

SYSTEMS USING TREATED MUNICIPAL WASTEWATER 

 

 

 

 

 

by 

Shih-Hsiang Chien 

Bachelor of Engineering, National Center University, 2004 

Master of Science in Civil Engineering, University of Pittsburgh, 2009 

 

 

 

 

 

Submitted to the Graduate Faculty of 

Swanson School of Engineering in partial fulfillment  

of the requirements for the degree of 

Doctor of Philosophy 

 

 

 

 

University of Pittsburgh 

2012



ii 

 

UNIVERSITY OF PITTSBURGH 

SWANSON SCHOOL OF ENGINEERING 

 

 

 

 

 

 

 

This dissertation was presented 

 

by 

 

Shih-Hsiang Chien 
[...]
23 0.001 - - 0.988 0.308 

40 0.021 - - 0.760 0.390 

MWW_NF 

Parallel first order 
23 2.289 0.006 0.312 0.978 0.258 

40 1.618 0.018 0.551 0.971 0.121 

First order 
23 0.013 - - 0.917 0.360 

40 0.054 - - 0.822 0.266 

Power law decay 

(n=2) 

23 0.007 - - 0.892 0.432 

40 0.043 - - 0.752 0.290 

MWW_NFG 

Parallel first order 

23 3.271 0.002 0.303 0.986 0.218 

40 1.608 0.008 0.495 0.947 0.273 

40 1.608 0.008 0.223 0.985 0.242 

First order 

23 0.007 - - 0.938 0.350 

40 0.025 - - 0.788 0.455 

40 0.012 - - 0.952 0.290 

Power law decay 

(n=2) 

23 0.003 - - 0.918 0.401 

40 0.017 - - 0.715 0.484 

40 0.006 - - 0.928 0.404 

First order with stable 

component 

23 0.007 - - 0.938 0.348 

40 0.025 - - 0.780 0.456 

40 0.012 - - 0.952 0.291 

Power law decay with 

stable component 

23 0.003 - - 0.918 0.401 

40 0.018 - - 0.701 0.494 
Note: Values in red color represent correlation coefficients that are below 0.9 



127 

 

Table A.5 summarizes the model fitting parameters of all five models when for using 

MCA as biocide for wastewater.  It was observed that the parallel first order decay model was 

the best fitting model based on correlation coefficient and standard error.  However, the fast and 

slow decay rate coefficients did not show any consistency with temperature and water quality.  In 

addition, results indicate that the first order decay model can estimate accurately the MCA 

consumption in a batch system.  Further work is required to conclude the consumption rate study 

of MCA in different wastewaters. 

Table A.5.  Model parameters for combination of three different wastewater and MCA with all 5 models in each 

fitting model 

Wastewater 

type 
Model 

Temp 

(ºC) 

k1 

(Min
-1

) 

k2 

(Min
-1

) 
x 

Correlation 

coefficient 

Standard 

error (mg/L) 

MWW 

Parallel first order 
23 1.884 0.006 0.239 0.988 0.240 

40 1.610 0.010 0.456 0.982 0.136 

First order 

23
I
 0.010 - - 0.953 0.295 

40
I
 0.026 - - 0.876 0.335 

23
II
 0.009 - - 0.962 0.274 

40
II
 0.033 - - 0.790 0.388 

Power law decay 

(n=2) 

23
I
 0.005 - - 0.932 0.393 

40
I
 0.017 - - 0.836 0.329 

23
II
 0.004 - - 0.945 0.372 

40
II
 0.024 - - 0.732 0.385 

First order with stable 

component 

23 0.003 - - 0.996 0.086 

40 0.128 - - 0.995 0.064 

Power law decay with 

stable component 

23 5x10
7
 - - 0.999 0.048 

40 0.253 - - 0.994 0.066 

MWW_NF 

Parallel first order 
23 0.004 0.087 0.793 0.996 0.131 

40 0.005 0.005 0.265 0.982 0.267 

First order 
23 0.007 - - 0.982 0.188 

40 0.005 - - 0.987 0.257 

Power law decay 

(n=2) 

23 0.003 - - 0.972 0.267 

40 0.002 - - 0.971 0.358 

MWW_NFG 

Parallel first order 
23 0.001 0.001 0.926 0.998 0.082 

40 1.926 0.003 0.115 0.999 0.058 

First order 
23 0.001 - - 0.998 0.082 

40 0.004 - - 0.994 0.120 

Power law decay 

(n=2) 

23 3x10
-4

 - - 0.998 0.079 

40 0.002 - - 0.992 0.151 
Note: Values in red color represent correlation coefficients that are below 0.9; I: Modeling for total chlorine demand; 

II: Modeling for monochloramine demand. 

 



128 

 

A.4 SUMMARY AND CONCLUSIONS 

 The parallel first order decay model provided the best fit (based on correlation 

coefficients and standard deviations between observed and predicted values) to the 

observed total chlorine residuals for cases of using NaOCl and MCA to treat three types 

of treated municipal effluents.   

 In the case of NaOCl addition to MWW, MWW_NF, and MWW_NFG, increase in 

temperature resulted in a decrease in k1 but an increase in k2 and the fraction of fast 

reacting species, x. Slow decay rate k2 increased since higher temperature leads to an 

increase in reactivity. The increase in x fraction can be explained by the increase in the 

overall reaction rate. However, it is difficult to explain the decrease in k1 with an increase 

in temperature. 

 Another interesting finding is that the x fraction depends on water quality. In MWW, x 

was only 0.07, while it was closer to 0.3 in MWW_NF and MWW_NFG. This finding 

can be explained by the fact that a large portion of free chlorine rapidly reacted with 

ammonia in MWW to form chloramines, which are more stable chlorine forms that react 

more slowly in solution. On the other hand, there was less ammonia available in 

MWW_NF and MWW_NFG and a larger fraction of added chlorine remained as faster 

reacting free chlorine. 

 

  



129 

 

APPENDIX B  

 

 

KINETIC MODEL OF MONOCHLORAMINE CONSUMPTION IN SECONDARY 

EFFLUENT IN A BATCH REACTOR 

Chloramine decay is a critical issue for the use of monochloramine as a major biocide for 

biological growth control of microorganisms in industrial applications. Several studies have 

proposed models based on auto-decomposition of monochloramine or oxidation with other 

components, such as NOM, nitrite, etc. (Valentine and Javfert, 1988; Valentine et al, 1998; Bone, 

1999). However, these studies focused on chloramine decay in surface water and drinking water, 

which have less organic components and significantly better water equality than treated 

municipal effluent. In addition, these kinetic models do not provide insight into chloramine 

consumption for wastewater treatment.  

In wastewater biocontrol, oxidizing agents are consumed through several mechanisms, 

such as 1) reaction with organic matter including oxidation of functional groups, electrophilic 

substitution, etc., 2) conversion to organic chloramines, 3) reaction with trace metals, or 4) other 

materials and processes. Hass and Karra (1984) proposed a different approach for chlorine 

consumption modeling in secondary effluent by simplifying the decomposition kinetic into two 

first order decay rates. The parallel first order model was shown to be useful in estimating 



130 

 

chlorine consumption in waters with high organic content (e.g., grey water) in a recent study by 

March et al. (2005). The objective of this study is to determine if the parallel first order model 

can be used to describe chloramine consumption in secondary treated municipal wastewater. 

B.1 APPROACH 

In previous chapter, the decay of free and combined chlorine in three different treated municipal 

wastewaters was demonstrated. It was observed that parallel first order decay model provided the 

best fit (based on correlation coefficients and standard deviations between observed and 

predicted values) to the observed total chlorine residuals for cases of using pre-formed 

monochloramine to treat three types of treated municipal effluents. 

In order to determine that this finding is not location-specified, batch tests were 

conducted using secondary treated wastewater samples collected from five different municipal 

wastewater treatment plants in greater Pittsburgh area: Franklin Township Municipal Sanitary 

Authority (FTMSA), City of Jeannette Municipal Authority Sewage Treatment Plant (COJMA), 

Allegheny Valley Joint Sewage Authority (AVJSA), Municipal Sanitary Authority of New 

Kensington (MSANK), and North Huntingdon Township Municipal Authority (NHTMA). 

Detailed information about each treatment facility is provided below together with key 

wastewater characteristics. 



131 

 

B.2 CHARACTERISTICS OF WASTEWATER SAMPLES  

 The following section will briefly introduce each water treatment facility chosen for this 

study. It should be noted that only wastewater treatment processes will be described.  

 FTMSA is a tertiary treatment facility consisting of grit removal, primary clarification, 

aerobic biological treatment using trickling filters, secondary clarification, nitrification, shallow 

bed sand filtration and disinfection using ultraviolet (UV) technology. Permitted capacity of this 

facility is 4.9 MGD and the average flowrate is 3.4 MGD. This facility has only sanitary and 

combined sewers and the major portion of sewage comes from municipality. In order to have 

comparable water quality among different samples used in this study, water samples from 

FTMSA were collected after secondary clarification and before nitrification, sand filtration and 

UV disinfection. 

 COJMA is a secondary treatment facility consisting of grit removal with pulverization, 

primary clarification, aeration, final clarification, reaeration, chlorination, and UV disinfection. 

This facility is capable of treating 3.3 MGD of municipal wastewater from several combined 

sewers. Water samples were collected from water channel between reaeration tank and UV 

disinfection chamber. 

  AVJSA is an activated sludge secondary treatment facility consisting of pulverization 

comminutor, vortex grit removal, primary clarification, aeration, final clarification (flocculation), 

and chlorination. This facility has a design capacity of 5.5 MGD and annual average flowrate of 

4.0 MGD.  Majority of wastewater sources are from municipality and are conveyed through 

combined sewers. Water samples were collected from final clarifier due to limited access to the 

channel between final clarifier and chlorination chamber.  



132 

 

 MSANK is an aerobic biological treatment facility consisting of grit removal, primary 

clarification, activated sludge, secondary clarification, and chlorine disinfection. The current 

permitted hydraulic capacity of the facility is 6 MGD and an average flowrate is 4.6 MGD. The 

wastewater collecting system consists of combined and separate sanitary sewers connected to 

four municipalities nearby. Water samples were collected from the open channel between 

secondary clarifier and chlorination chamber. 

 NHTMA is an aerobic biological treatment facility consisting of grit removal, primary 

clarification, rotary biological contactor, final clarification, and chlorine disinfection. Current 

average flowrate is 3.3 MGD and majority of wastewater influent is from the City of New 

Huntington and six nearby municipalities through combined sewers. Water samples were 

collected from water channel before the chlorination chamber. 

 Water samples were collected between December 2011 and February 2012 on days with 

zero to low precipitation to prevent influence of overflow storm water. Table B.1 shows the 

major parameters measured in this study, including pH, ammonia, chemical oxygen demand, 

chloride, nitrate, total and carbonate alkalinity, total organic carbon, total suspended solids, total 

dissolved solids, and conductance. Ammonia and chloride concentrations, conductivity and pH 

were monitored using electrodes (YO-27502-00, Cole-Parmer; S98242-17ND, Fisher-Scientific; 

13636AP75A, Fisher-Scientific; WD-35614-20, Oakton). Nitrate and COD concentrations were 

measured using Hach DR890 portable colorimeter (Method 8039 and 8000, Hach, USA). 

Alkalinities, TSS, and TDS were measured following standard methods (ASTM, 2005). 

  General water quality of secondary effluent in the U.S. was determined based on previous 

studies. The pH values were between 6.5 and 7.3 in all chosen sites. High ammonia 

concentrations were observed in FTMSA, AVJSA and NHTMA but all of the values were still 



133 

 

within the general range. COD, TOC, and nitrate were slightly higher in FTMSA and this may be 

due to the high return flow from recycle sludge. Total alkalinity and total dissolved solids of all 

five sites were within the common range of secondary effluent. It should be noted that the high 

TSS in AVJSA was from flocculation process and not from the influent. 

 

Table B.1. Water characteristics of secondary treated municipal wastewaters from Southwestern Pennsylvania 

Parameters Unit 
General 

range* 
FTMSA COJMA AVJSA MSANK NHTMA 

Detect 

limit 

pH  6-7 7.1 6.6 6.9 6.5 7.3  

NH3-N mg/L 3-73 21.0 0.3 42 2 30 0.01 

COD mg/L N/A 102 50 42 41 31 1 

Cl mg/L N/A 199 176 188 352 130 10 

NO3-N mg/L N/A 9.6 7.7 1.7 5.2 2.1 0.1 

Total Alkalinity mg/L as CaCO3 100-250 177 58.5 181 62 106 5 

HCO3 Alkalinity mg/L as CaCO3 137-396 177 58.5 181 62 106 5 

TOC mg/L N/A 27.0 7.7 14.6 15.8 16.0 1 

TSS mg/L N/A 25 113 146 18 6 5 

TDS mg/L 130-1300 593 415 361 621 350 10 

Conductivity µs/cm N/A 810 695 910 1022 532 10 

Note: FTMSA: Secondary treated municipal wastewater; COJMA: City of Jeannette Municipal Authority Sewage 

Treatment Plant; AVJSA: Allegheny Valley Joint Sewage Authority; NHTMA: Township of North Huntingdon 

Municipal Authority; MSANK: Municipal Sanitary Authority of New Kensington; *: General water quality data 

collected from Williams, R.B. (1982), Weinberger et al. (1966), Goldstein (1982), Breitstein et al., (1986), Tsai 

(2006), and Masri et al., (2003). 

 

B.3 METHODS 

 Static batch tests were conducted to evaluate the chlorine consumption in these 

wastewaters following procedures identical to those described in previous chapter. Total chlorine, 

monochloramine, and free chlorine residuals were measured two to three times for each sampling 

schedule. It should be noted that pH of wastewater sample was adjusted to 7 in the beginning of 

the experiment for each sample. 



134 

 

 The parallel first order decay model assumes that the overall decay proceeds through two 

independent first order reactions. After these initial fast reactions, the remaining biocide species, 

at C0 concentration, can be separated into two fractions from a kinetic point of view: (1) a highly 

reactive fraction, whose concentration is expressed as xC0, which includes stronger oxidizing 

agent such as hypochlorite, and (2) a slower reactive fraction with concentration expressed as (l-

x) C0, which contains other chlorinated species (e.g. NH2Cl) not included in the previous fraction. 

Note that x is limited to a range between 0 and 1. The values of k1, k2, and x were calculated 

using excel solver out of 10,000 iteration to derive the best fit between the model and 

experimental data. 

 B.4 RESULTS AND DISCUSSION 

 Table B.2 summarizes the model fitting parameters for all five types of secondary 

effluent when using pre-formed monochloramine as biocide. As described in the previous 

chapter, k1 and k2 represent the fast and slow reactive components of total chlorine residuals, 

respectively, and factor x represents the fraction of rapidly decomposing species. The correlation 

coefficient was calculated by correlating actual values with simulated values, and the standard 

error indicates the difference between the two values. 

 Comparing the x values derived from different treatment works at room temperature, it 

can be seen that TOC concentration significantly affects the portion of faster decaying 

chloramines. Previous studies have shown the transfer of chlorine from inorganic NH2Cl to 

organic amines during wastewater disinfection (Issac and Morris, 1983). Lee and Westerhoff 

(2009) recently reported a generation rate of 0.16 mg-organic chloramines/mg-dissolved organic 



135 

 

nitrogen, while the chlorine transfer rate from NH2Cl to nitrogenous compounds was observed to 

be 200 times faster than reverse reaction (Yoon and Jensen, 1995). That is to say, stability of 

inorganic chloramines, assuming mainly monochloramine, increased when the major organic 

nitrogenous component was low in the wastewater. This reflects on the low percentage of fast 

reacting chlorine in COJMA. 

 The coefficient k1 represents decomposing rate of fast decaying component, such as 

organic chloramines. For example, N-Chloroalanine, a common organic chloramine formed 

during chlorination, has a much faster decomposition rate (0.016 min
-1

, Stanbro and Smith, 1979) 

than the hydrolysis rate of monochloramine (0.00013 min
-1

, Morris and Issac, 1981). It was 

observed that high TOC level in the wastewater yielded high consumption rate, k1, regardless of 

the inorganic ammonia concentration.  

 The coefficient k2, which reflects the behavior of NH2Cl, has lower value of around 0.002 

min
-1

 in COJMA, AVJSA, NHTMA and MSANK, where the secondary effluents had similar 